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LTK Electric Wire (HuiZhou)LTD

MR &5 Test Report

?E %?ﬁ%l{eport No. :

& &5 B #BReport Date:  2020-01-03

QN99981

CATSE 4PX26AWG-

A& LS Spec.No.: ROBOT190105 % F £S5 Customer No.: /
K FEsample From:  FiARES STt sample Desc: 4P*26AWG,PVC
RIEE Temp.&Hum: 23°C / 56% S & Kin HERefer Standard: MAEH
rs I B Item #FAESpec | Z{&Record ‘ £E R Result ‘ 1% B Apparatus | 250 E
1 | &858 Structure Test
1.1 |&f&Conductor
5% (Cores) 4P 4P Pass Visual /
¥ #tMaterial Stranded Bare Copper Stranded Bare Copper Pass Visual /
M R (AWG) 26AWG 26AWG Pass Visual /
SAERENumber of strands 30 Strand 30 Strand Pass Visual /
BiR#FEDiameter Per.Root 0.080+0.006mm 0.081mm Pass Micrometer | P03308
#%&44EStranded Dia. 0.50+0.03mm 0.49mm Pass Projector | T07010
1.2 |##Insulation
#EMaterial PE PE Pass Visual /
JZ )% Nom.Thickness 0.20mm 0.231mm Pass Projector | T07010
4+-4ZDiameter 0.95+0.10mm 0.954mm Pass Micrometer | P03308
1.3 |3 Twisted
& Twisted 2C 2C ‘ Pass ‘ Visual /
1.4 |#iCores Assembly
145 Cores Assembly 4P+Filler 4P+Filler ‘ Pass ‘ Visual /
1.5 |[iEFFiller
BFFiller 30000 Fiber 3000D Fiber | pass | visual /
1.6 |PPi5 PP Tape
1432 (Overlapping) 25% 38% ‘ Pass ‘ Ruler /
1.7 |483&% AL-Mylar
1432 (Overlapping) 25% 30% ‘ Pass ‘ Ruler /
1.8 |#&HBraid
# ¥EtMaterial Tinned Copper Tinned Copper Pass Visual /
4R 22 & Calculation of Coverage >85% 85.0% Pass Ruler /
1.9 |/1#fJacket
1 kEMaterial PVC PVC Pass Visual /
I L EEMin. Thickness >0.50mm 0.64mm Pass Projector | T07010
J% % Nom.Thickness >0.60mm 0.72mm Pass Projector | T07010
4+1ZDiameter 6.40+0.30mm 6.57mm Pass Micrometer | P03308
2 |m=si4tEEElectrical Characteristic
Ohm
514 B8 BH conductor Resistance at 20°C <140Q/Km 123.3Q/Km Pass measuring | T05079
machine
wﬁ}i{:\:d DT':lfcmc Voltage 0.7+0.2/-0KV/min No Crack Pass V\C;thgzd T05042
FeMEBH BT Characteristic Impedance 100£15Q LB T Pass PNA

QFE 602 REV.2

Page 1 of 2



RE HLE Tl CBH) PR A ] R “w
LTK Electric Wire (HuiZhou)LTD /ﬂ“iﬁ?E ;::Test Report e v Qo1

& &5 B #BReport Date:  2020-01-03

CATSE 4PX26AWG-

A& LS Spec.No.: ROBOT190105 % F £S5 Customer No.: /
K FEsample From:  FiARES ¥ S Sample Desc: 4P*26 AWG,PVC
RIEE Temp.&Hum: 23°C / 56% S & Kin HERefer Standard: MAEH
Fs ‘ I BItem ‘ iﬂ‘%Spec ‘ JM=1{&Record ‘ £ R Result ‘ i&‘%Apparatus %/EE
3 |iFE1IEMEE)acket Physical Properties
Z1tiiUnaged
Tensile
Pisks&E Tensile Strength >10.3Mpa 12.13Mpa Pass measuring | T03106
machine
Tensile
i ZElongation >100% 226% Pass measuring | T03106
machine
“AbJrAged: 113+2°C x 168hours
pisks@E Tensile Strength 11.68Mpa Chamber&Tensil 0310688
PUEKAR AL TR F - Minimun percent of unaged 270% 96% Pass e meas%‘ring T09064
values of tensile strength ° machine
i ZEElongation 187% ChamberdTensil . sea
K5 ZEMinimun percent of 265% 82% Pass e measuring | roqoc,
unaged values of elongation machine
IR T i£5E Deformation Heat
<509 o)
12142°C x Thours x 2kg <50% 26, 34, 35% Pass distortion T09046
75 Z#hiREaCold Bend
—|20+2°C xl4hours No Crack No Crack Pass Chamber | T10004
# kK 3aHeat Shock
12/1+2°C ;1hours No Crack No Crack Pass Chamber | T09045
NN . Fl test
W3 Flammability VW-1 Pass Pass ame et 1 101004
machine
4 |ULM¥EIA3E Oil Immersion
iAE Jacket
R/ IRM902, 100+2°C x 96hours
fisksBE Tensile Strength 12.76, 12.70, 13.19, 13.37, 11.86Mpa Chamber&Tensil| T03106
— - >50% Pass e measuring &
*)L§&§§§§%$Minimun percent of unaged 105% machine 709020
values of tensile strength
fh4&=RElongation 199, 186, 189, 204, 173% Chamber&Tensil| T03106
K5 EMinimun percent of 250% " Pass e measuring &
unaged values of elongation ? machine | T09020
5 |#HALE towline test
DZ-405F5wire
fi5ERE Sliding test 2100075 & LB T Pass U-shaped
repeated
Zihitie Bending test 220077 K LB T Pass LX-T108
Torsion cable
H%5R5 Torsion test >10007/) & LB T Pass testing
machine
e .
£ 8 Conclusion: TFE A& (Meets Specification) [] R &#s(Does not Meet Specification)
MR R Tester: RXPASE Bt Approval: 5K
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LTK Electric Wire (HuiZhou)LTD.

Electrical Characteristic Test Report

REVO
CATS5E 4PX26 AWG-
Cable Type : ROBOT190105 Factory Number : LTK-HZEW Order No.:
JReel/Drum. Number : EEB91212A035001 Length (Meter) : 10 Date : 2019-12-12
Agilent VNA E5062A Operator : ZhouMD Time : 12:58 PM
Wrost Cord(s) Summary
Test Type Limit Frequency (MHz) Measured (Cord(s)) Margin Passed/Failed
Characteristic Impedance (Ohm) 100 + 15 100 91.22 Pair 3 6.22 Passed
Impedance (Ohm) for Worst Pair
120
[ ]
110
100 L
90
[ ]
80
1.0 10.9 20.8 30.7 40.6 50.5 60.4 70.3 80.2 90.1 100.0
Frequency (MHz)
Impedance (Ohm) for Pair 1 Impedance (Ohm) for Pair 2
120 120
[ ] [ ]
110 110
100 100
90 90
[ ] [ ]
80 80
1.0 10.9 20.8 30.7 40.6 50.5 60.4 70.3 80.2 90.1 100.0 1.0 10.9 20.8 30.7 40.6 50.5 60.4 70.3 80.2 90.1 100.0
Frequency (MHz) Frequency (MHz)
Impedance (Ohm) for Pair 3 Impedance (Ohm) for Pair 4
120 120
[ ] [ ]
110 110
100 100
90 90
L ] [ ]
80 80
1.0 10.9 20.8 30.7 40.6 50.5 60.4 70.3 80.2 90.1 100.0 1.0 10.9 20.8 30.7 40.6 50.5 60.4 70.3 80.2 90.1 100.0

Frequency (MHz) Frequency (MHz)
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LTK Electric Wire(HuiZhou)LTD 5 Y55 Report No.:  QN99981

R 2 H WiReport Date: W

PRI H Test ltem  : #E§FEIRIDrag Chain test

CATS5E 4PX26 AWG-
A% 4m"5 Spec. No. : ROBOT190105 % 1 4“5 Customer No. : /
SRR Sample From @ HRFER TR FE Temp.&Humidity : 22°C | 60%

FE S 5IA sample Describec @ 4P*26AWG,PVC

R 2 bt Test Standards:
28 A TUV 2577-08.16 robot cable revision 8.4
Z sk Customer requirements

PR 2% % Test Main Equipments
1 > LX-T108#4%% F45 i3 #/.LX-T108 towline cable testing machine
2 > DZ-405F58 U K & Z it 5 #/.DZ-405F5 wire U-shaped repeated
bending test machine

W25 B Test Procedure:
1> LX-T108#5%% 451836 » HUREK FE621LX-T108 towline cable testing machine, sampling length of 6 meters
2 > DZ-405F58 U K S Z TR Ie A - BURE K- 32Kk DZ-405F5 wire U-shaped repeated bending test machine,
sampling length of 3 meters
3 RAARE PRI SR 3 B SR AT - FgR— 1 EREAR W] E EVE]EE The conductor at both ends of the conductor

were connected in series, constitute a series of non-repeatable loop.

4 FRUERY R BRI - B SRR (BdEREERS) EHold one end of the specimen with
a specified clamp and connect it to a conductor resistance tester (data collector)

5 T WES I > BERHRE o FF4EMNHR . Adjust the speed, set the number of bending,
turn on the power, start testing.

TR 2614 &ELR Test Requirement: R=65mm(10D), Rate:2m/s, Travel: 1.0m

1> Z5ghKENumber of Bends : 10,000,000 R

2 Jiin 2.0kv L IRV AS RE# 5 % Al the specimens without breakdown under AhE

3, FKBAHFH Max.conductor resistance : <140 Q/km.

4> #MExterior : No Crack

MR 45 5 Test Result:

1> ZHiZENumber of Bends : 11,566,771 %

2, it 3 a), i 2 75 4 ok %8 The specimens breakdown for 30 minutes or not : Vi

3, SAHBHZ Conductor resistance : 1322 Q/km. -
4> SNWExterior : No Crack

g5 L) 5E Judge Result:

FFE A (Meets Specification) [ ] FEF&#rS(Does not Meet Specification)
T A Tester: KKEBH 75 1 Approval: K
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LTK Electric Wire(HuiZhou)LTD 2 4 5 Report No.: QN99981
4275 H WReport Date: 2020/01/03
IMRIT H Test Item . 25l Bending Test
CATS5E 4PX26AWG-
k4R 5 Spec. No. : ROBOT190105 % 4% 5 Customer No. /
FE iR IE Sample From DO BORER RV Temp.&Humidity @ 22°C / 60%

FE S HEIR sample Described  © 4P*26 AWG,PVC

M2 bk Test Standards:
2 3R custom requirement

izt £ ZF % Main Equipments
1.7 #hiR I8 AL A bending tester
2.3 H. Fixtures(clamps)

MR AP 1% Test Procedure:
1.0 Z/600mm A, B i - 17 25 544 Preparation specimens having a minimum length of 600 mm,and wipe off
sheating the two ends should made be bare.
2. 4R T i P A 4 ) A TR 42, R R — A B IS T B &2 1Y) [E1 B Connect the conductors as two docking
of two ends of the specimen, forming circuit conductors can not be repeated.
3 I A2 4 e F AT — 3, 5y — i B, Y A PR R, VA 5 8, el F O, TR A6
Fix one end of specimen by specified fixture,and weight the other end. Adjust angle and speed,set the cycles.

Cut-in power to start testing.

MR 251 & ZE 3R Test Requirement:

% Angle : 60 °

THEE Speed : 45  Cycles/min;

5 42 Radius : 40  mm; VA —
M E Weight : /g

i 7L Cycles © 2005  Cycles.

25 R & K A5 & Diagrammatic drawing:
7 Remark: A cycleis Ato B,Bto A/ Ato Cand Cto A.

B2 =ZghidiEide

MR 45 5 Test Result:

25 it vk #Bending cycles : 2,140,560 x 2pcs, Lk G

25 JLA) 52 Judge Result:

FFE A& (Meets Specification) [] FEF&HIAS(Does not Meet Specification)
D 53 Tester: EE: ¥ #E Approval: i
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LTK Electric Wire(HuiZhou)LTD 15 %% 5 Report No.: QN99981

45 H #Report Date: @

MR H Test Item . W R K Torsion test
CATSE 4PX26AWG-
Fs 45 Spec. No. : ROBOT190105 % J1 %5 Customer No. /
FE i oK J5 Sample From : FiAH TR Temp.&Humidity 22°C 1 60%
FE AR sample Described : 4P*26 AWG,PVC

R 2% FRUE Test Standards:
HlE2 A TUV 2577-08.16 robot cable revision 8.4
ZPFkCustomer requirements

b
-~

WA E E 5 4% Test Main Equipments
1> R L5RIEH] Torsion cable testing machine

WAL % Test Procedure:
1 B ASRIGH] - BUREKEZ /1K Torsion cable testing machine, sampling length at least of 1 meters
3 RHAREPIHIN SR BIR BT EE - FIR— D ERBEA v EEE AY[EIEE The conductor at both ends of the conductor

were connected in series, constitute a series of non-repeatable loop.

4 FRERR BRI - BRI (KdEREESS) LHold one end of the specimen with
a specified clamp and connect it to a torsion counter (data collector)

50 ETIHERE > FERE > BEEHJE 0 AR . Adjust the speed, set the number of torsion,
turn on the power, start testing.

MR &1 &R Test Requirement:

1> X365 Test conditions : +180°, L=300m, 45T/min

2 RS Number of Torsions : 10,000,000 %

3 2.0kv HL IR IR PE S AE 4 o % Al the specimens without breakdown under Y igd

4, HK SR Max.conductor resistance C <140 Q/km. -

55 4MWExterior : No Crack

TR &5 B Test Result:

1 R ENumber of Torsions : 11,404,132 %
2, it s 3T, 3 & 758 5 7 The specimens breakdown for 30 minutes or not : A
3, S{A&HBHZ Conductor resistance : 130.1  Q/km.
45 SNWExterior : No Crack
455155 Judge Result:
FFEH%(Meets Specification) [] REF&#KS(Does not Meet Specification)
AR FiTester: — WREH 5 ¥ i Approval: % P
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